amranas. FCC RF Test Report Report No. : FG250505H
Conducted Spurious Emissions
NR SCS Bandwidth Freq " .
Band (kHz) (MHz) Arfcn (MHz) Modulation RB Result Verdict
70 15 5 339500 1697.5 DFT-s-OFDM 1@0 see graph
BPSK
70 15 5 339500 1697.5 DFT;;SE DM 1@0 see graph PASS
DFT-s-OFDM
70 15 5 339500 1697.5 QPSK 1@0 see graph
70 15 5 339500 16975  DFT-S-OFDM 1@0 seegraph  PASS
QPSK
70 15 5 340500 1702.5 DFT-s-OFDM 1@0 see graph
BPSK
70 15 5 340500 1702.5 DFT;;S}E DM 1@0 seegraph  PASS
DFT-s-OFDM
70 15 5 340500 1702.5 QPSK 1@0 see graph
70 15 5 340500 17025 ~ DFT-S-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
70 15 5 341500 1707.5 BPSK 1@0 see graph
70 15 5 341500 1707.5 DFT;S}E DM 1@0 see graph PASS
DFT-s-OFDM
70 15 5 341500 1707.5 QPSK 1@0 see graph
70 15 5 341500 1707.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
70 15 10 340000 1700.0 DFT-s-OFDM 1@0 see graph
BPSK
70 15 10 340000 1700.0 DFT;gKF DM 1@0 seegraph  PASS
70 15 10 340000 17000  DFT-SOFDM 1@0 see graph
QPSK
70 15 10 340000 1700.0 DFT(';;gE DM 1@0 see graph PASS
70 15 10 340500 17025 DFT-s-OFDM 1@0 see graph
BPSK
70 15 10 340500 17025 DFT;;;’I'(: DM 1@0 seegraph  PASS
DFT-s-OFDM
70 15 10 340500 1702.5 QPSK 1@0 see graph
70 15 10 340500 1702.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
70 15 10 341000 1705.0 DFT-s-OFDM 1@0 see graph
BPSK
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amranas. FCC RF Test Report Report No. : FG250505H
70 15 10 341000 1705.0 DFT;"SD}E DM 1@0 seegraph  PASS
DFT-s-OFDM
70 15 10 341000 1705.0 QPSK 1@0 see graph
70 15 10 341000 1705.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
70 15 15 340500 1702.5 DFT-s-OFDM 1@0 see graph
BPSK
70 15 15 340500 17025 DFT;"SD}E DM 1@0 seegraph  PASS
DFT-s-OFDM
70 15 15 340500 1702.5 QPSK 1@0 see graph
70 15 15 340500 1702.5 DFT&;?E DM 1@0 seegraph  PASS
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amranas. FCC RF Test Report Report No. : FG250505H

N70(5M)_DFT-s-

N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge 1RB_Left Low CH

#alten: 2068

g Type: Power (MSI
Au|Hokd: 100100
Tg: Free Run

Video BW 3.0 MKz Stop 17.100 GHz Start 30 Mz Video BW 3.0 MHZ' Stop 17100 GHz
‘Sweep 20.3 ms (40001 pts) #Res BW 1.0 MH2 Sweep 20.3 ms (40001 ps)
5 Warker Table "

Function Width Function Vaiue Mode Trace Scake Functian Width Function Vaue

N70(5M)_DFT-s-

N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH
5 2 v Ty Poser (RS m RF #atien 208 oy Type: Power (RMS)|

RefLyl 5.60 4B
Ref Level 30,00 dBm Scale/Div 10 dB

Start 30 Wiz Video BW 3.0 MKz Stop 17.100 GHz Start 30 Mz Video BW 3.0 MHZ' Stop 17100 GHz
#Res BW 1.0 MHz ‘Sweep 20.3 ms (40001 pts) #Res BW 1.0 MH2 Sweep 20.3 ms (40001 ps)
b 5 Warker Table "

Function Function Width

Function Vaiue Mode Trace Scake

Function Vaiue
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amranas. FCC RF Test Report Report No. : FG250505H

N70(5M)_DFT-s-

N70(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH

OFDM_QPSK_Edge_1RB_Left_High_CH

KEYSIGHT s R 5 0 Fas o T o A 5 #itten 208
RT g jopmwDC ComClon = ! A
A Tii: Free Fun

g Type: Power (MSI
Au|Hokd: 100100
Freq Ref. It Tg: Free Run

Video BW 3.0 MKz Stop 17.100 GHz Start 30 Mz Video BW 3.0 MHZ' Stop 17100 GHz
‘Sweep 20.3 ms (40001 pts) #Res BW 1.0 MH2 Sweep 20.3 ms (40001 ps)
5 Warker Table "
Funclion Function Width Function Vaiue Mode Trace Scake
f

Function Functian Width Function Vaiue
S ., -
7N

N70(10M)_DFT-s- N70(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH

KEYSIGHT Inout ¥ E : g Tyoe: o (RM 5 = g Type: Power (MSI
RT . [CowpngDC Aiiold 100100 B Auglokd 100100
A Tii: Free Fun " Tg: Free Run

Video BW 3.0 MKz Stop 17.100 GHz Video BW 3.0 MHZ' Stop 17100 GHz
‘Sweep 20.3 ms (40001 pts) ]

Sweep 20.3 ms (40001 ps)]
& Marker Tablo "

Wode Trace Scale Funclicn Funciion Widih
i N1t G 7

I S

Function Vaiue Mode Trace Scake Function Functian Width Function Vaiue
N1 f G 6
7N
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SPORTON LAB.

FCC RF Test Report

Report No. : FG250505H

N70(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT !"ﬂ""
upl

#alten: 2068 Poner [RMS)

-

BT o

Stop 17.100 GH|
‘Sweep 203 ms (80001 pts)

N70(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz" Stop 17.100 GHz|

‘Sweep 203 ms (80001 pts)

Function Function Width Function Vaiue

N70(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

= Power (RMS)
100100
Rin

Video BW 3.0 MHZ' Stop 17.100 GHz|

Sweep 20.3 ms (40001 ps)]

Function

N70(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

[Spectrum Anaiyzer 1
Swept SA
KEYSIGHT ot R = Power (RMSH
¥100
Thg: Free Run .
*

Video BW 3.0 MHZ' Stop 17.100 GHz|

Sweep 20.3 ms (40001 ps)]

Start 30 MHz

Function Functian Width Function Vaiue
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samranis. FCC RF Test Report

Report No. : FG250505H

N70(15M) DFT-s- N70(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH
Swept

Fast

g Type: Power (MSI
k: off

g Hokd 100100
Trg Free Run

Ref Lyl Offset 25.60 B
Ref Level 30.00 dBm

Video BW 3.0 MHz"

Stop 17.100 GH|
‘Sweep 203 ms (80001 pts)

Start 30 MHz
#Res BW 1.0 MHz

Video BW 3.0 MHZ' Stop 17.100 GHz|
Function Width

Sweep 20.3 ms (40001 ps)]
Function Value

Function Functian Width Function Vaiue
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amranas. FCC RF Test Report Report No. : FG250505H

Conducted Band Edge

BNaI:d (iﬁf) Ba(n’\ﬁ;vzigith Arfcn (I;/:I?Ig) Modulation RB Result Verdict
70 15 5 339500 16975 ~ PFESOFOM 1@0 seegraph  PASS
70 15 5 339500 1697.5 DFTéSF;gEDM 1@0 seegraph  PASS
70 15 5 339500 1697.5 DFTéT;‘SD}f DM 25@0  seegraph  PASS
70 15 5 339500 1697.5 DFTéSF;gEDM 25@0  seegraph  PASS
70 15 5 341500 17075 DFT;;‘S}'(: DM 1@24  seegraph  PASS
70 15 5 341500 1707.5 DFTS;?E DM 1@24  seegraph  PASS
70 15 5 341500 17075 DFTE'j;'g}': DM 25@0  seegraph  PASS
70 15 5 341500 17075 DFT;;SEDM 25@0  seegraph  PASS
70 15 10 340000 1700.0 DFT;;S}E DM 1@0 seegraph  PASS
70 15 10 340000 1700.0 DFT;;SEDM 1@0 seegraph  PASS
70 15 10 340000 1700.0 DFT;;S}E DM 50@0  seegraph  PASS
70 15 10 340000 1700.0 DFT('?S;(S)E DM 50@0  seegraph  PASS
70 15 10 341000 1705.0 DFT;D'?I': DM 1@51 see graph PASS
70 15 10 341000 1705.0 DFTéSF;gIE DM 1@51  seegraph  PASS
70 15 10 341000 17050 DTS OFDM 50@0  seegraph  PASS
70 15 10 341000 1705.0 DFTC'?SF;gE DM 50@0  seegraph  PASS
70 15 15 340500 17025 DTS OFDM 1@0 seegraph  PASS
70 15 15 340500 1702.5 DFTéSF;gIE DM 1@0 see graph PASS
70 15 15 340500 17025 DTS OFDM 1@78  seegraph  PASS
70 15 15 340500 17025 DFT(';;(S)EDM 1@78  seegraph  PASS
70 15 15 340500 1702.5 DFT;;;’I'(: DM 75@0  see graph PASS
70 15 15 340500 17025 DFT(';;(S)EDM 75@0  seegraph  PASS
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amranas. FCC RF Test Report Report No. : FG250505H

N70(5M)_DFT-s-

N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum

Sputos|

Fraa Run Adten: 2048
L]

Ref Lyl Offset 25.60 B
Scale/Div 10.0 48

ScaleiOv 10.0 B Ref Value 30.00 dBm

Start 1.685 GHz

Stop 1.705 GHz| Stop 1.705 GHz|
4 Rarge Tabls

N70(5M)_DFT-s-

N70(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

OFDM_QPSK_Outer_Full_Low_CH

ot Freg.
MaglHokd. 100100
Radio St None

A Range & Ref Lyl Offset 25,40 d8
Scale/Div 10.0 08 Ref Value 30.00 dBm

Stop 1.705 GHz

1, 2024
16AM 5
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samranis. FCC RF Test Report

Report No. : FG250505H

N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Scale/Div 10.0 48

N70(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

A Range
ScalelDiv 10.0 08

N70(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH
Specinum
Spurious

Aiten. 2068

Ref Lyl Offset 25.60 B

ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 1.720 GHz

Amplitg

N70(5M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Ref Lyl Offset 25.60 B
Ref Value 30.00 dBm

Stop 1.720 GHz
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samranis. FCC RF Test Report

Report No. : FG250505H

N70(10M)_DFT-s-

Scale/Div 10.0 48

| Start 1.685 GHz
4 Range Tabls

N70(10M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

ot Freg.
MaglHokd. 100100
Radio St None

A Range

a8
Scale/Div 10.0 48

OFDM_BPSK_Edge_1RB_Left_Low_CH

Stop 1.705 GHz

Stop 1.705 GHz

N70(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
Sputos|

Aiten. 2068

Ref Lyl Offset 25.60 B

ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 1.705 GHz

Amplitg

N70(10M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Tig: Fres fum
off

Low

Rel Lyl Offset 2
Ref Value 30.00
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samranis. FCC RF Test Report

Report No. : FG250505H

N70(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Scale/Div 10.0 48

Stop 1.720 GHz

N70(10M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

A Range
ScalelDiv 10.0 08

1, 2024
44AM 5

N70(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH
Specinum
Spurious

Aiten. 2068

Ref Lyl Offset 25.60 B

ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 1.720 GHz

Amplitu

N70(10M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Ref Lyl Offset 25.60 B
Ref Value 30.00 dBm

Stop 1.720 GHz
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amranas. FCC RF Test Report Report No. : FG250505H

N70(15M)_DFT-s- N70(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

Scale/Div 10.0 48

asure Traoe

Amplitg

N70(15M)_DFT-s- N70(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_Mid_CH OFDM_QPSK_Edge_1RB_Right_Mid_CH

Aiten. 2068

Scale/Div 10.0 48
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amranas. FCC RF Test Report Report No. : FG250505H

N70(15M)_DFT-s- N70(15M)_DFT-s-
OFDM_BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Start 1.685 GHz Stop 1.720 GHz Start 1,685 GHz Stop 1.720 GHz

AMRageTtle v 4 Fanga Tatie
Measure Trase
Trace Type

Avmiliade
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saronas. FCC RF Test Report

Report No. : FG250505H

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Test Engineer :

PingZhou Liang

Temperature :

22~

25°C

Relative Humidity :

48~

52%

Note: Pre-scanned harmonic for the different antenna combinations, we choose the worst antenna mode to

perform final test.

n25 SA / NR 40MHz / QPSK(ANT1)

Frequency| EIRP Limit Qvgr SP/T\ S.C. TX Cable [TX Ant.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3703.2 -65.14 -13 -52.14 -57.00 -71.90 5.82 12.58 H

5554.8 -55.92 -13 -42.92 -50.36 -61.64 7.28 13.00 H

Lowest 7406.4 -60.33 -13 -47.33 -59.44 -63.49 8.32 11.48 H
3703.2 -65.25 -13 -52.25 -57.01 -72.01 5.82 12.58 Vv

5554.8 -59.82 -13 -46.82 -54.44 -65.54 7.28 13.00 Vv

7406.4 -60.30 -13 -47.30 -59.43 -63.46 8.32 11.48 V

3728.8 -65.44 -13 -52.44 -57.37 -72.19 5.85 12.60 H

5593.2 -54.09 -13 -41.09 -48.59 -59.89 7.30 13.10 H

. 7457.6 -60.15 -13 -47.15 -59.08 -63.30 8.35 11.50 H
Middle 3728.8 -65.29 -13 -52.29 -57.14 -72.04 5.85 12.60 V
5593.2 -55.28 -13 -42.28 -49.97 -61.08 7.30 13.10 V

7457.6 -60.00 -13 -47.00 -58.93 -63.15 8.35 11.50 V

3753.2 -65.10 -13 -52.10 -57.07 -71.84 5.88 12.62 H

5629.8 -54.09 -13 -41.09 -49.03 -59.90 7.32 13.13 H

Highest 7506.4 -60.29 -13 -47.29 -59.05 -63.45 8.38 11.54 H
3753.2 -65.11 -13 -52.11 -57.01 -71.85 5.88 12.62 V

5629.8 -55.34 -13 -42.34 -50 -61.15 7.32 13.13 V

7506.4 -60.40 -13 -47.40 -59.15 -63.56 8.38 11.54 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B1 of B8
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saronas. FCC RF Test Report

Report No. : FG250505H

EN-DC_30A_n2A/LTE 10MHz + NR 20MHz / QPSK (ANT9+1)

Frequency| EIRP Limit Qvgr SPA S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3701.6 -64.63 -13 -51.63 -56.49 -71.39 5.82 12.58 H
5552.4 -62.76 -13 -49.76 -57.21 -68.48 7.28 13.00 H
NR n2 7403.2 -59.78 -13 -46.78 -58.89 -62.94 8.32 11.48 H
Lowest 3701.6 -64.28 -13 -51.28 -56.04 -71.04 5.82 12.58 \Y
5552.4 -62.42 -13 -49.42 -57.05 -68.14 7.28 13.00 V
7403.2 -59.70 -13 -46.70 -58.83 -62.86 8.32 11.48 V
4620.00 -62.50 -40 -22.50 -57.49 -68.75 6.45 12.70 H
6930.00 -60.05 -40 -20.05 -58.51 -63.45 8.40 11.80 H
B;_IEBO 9240.00 | -55.64 40 1564 | 59.12 | -57.09 | 9.65 12.00 H
Lowest 4620.00 -62.33 -40 -22.33 -57.7 -68.58 6.45 12.70 \Y
6930.00 -59.66 -40 -19.66 -58.59 -63.06 8.40 11.80 V
9240.00 -56.59 -40 -16.59 -59.23 -58.94 9.65 12.00 V
3741.6 -64.54 -13 -51.54 -56.48 -71.29 5.85 12.60 H
5612.4 -61.48 -13 -48.48 -56.01 -67.28 7.30 13.10 H
NR n2 7483.2 -59.80 -13 -46.80 -58.66 -62.95 8.35 11.50 H
Middle 3741.6 -64.79 -13 -51.79 -56.65 -71.54 5.85 12.60 \Y
5612.4 -62.82 -13 -49.82 -57.54 -68.62 7.30 13.10 V
7483.2 -59.51 -13 -46.51 -58.36 -62.66 8.35 11.50 V
4620.00 -62.38 -40 -22.38 -57.37 -68.63 6.45 12.70 H
6930.00 -59.98 -40 -19.98 -58.44 -63.38 8.40 11.80 H
LTE 9240.00 -55.48 -40 -15.48 -58.96 -57.83 9.65 12.00 H
?\Zzzf: 4620.00 -62.09 -40 -22.09 -57.46 -68.34 6.45 12.70 V
6930.00 -59.49 -40 -19.49 -58.42 -62.89 8.40 11.80 V
9240.00 -56.52 -40 -16.52 -59.16 -58.87 9.65 12.00 V
3781.6 -64.31 -13 -51.31 -56.34 -71.05 5.88 12.62 H
5672.4 -62.02 -13 -49.02 -57.42 -67.83 7.32 13.13 H
NR n2 7563.2 -60.02 -13 -47.02 -58.71 -63.18 8.38 11.54 H
Highest 3781.6 -64.79 -13 -51.79 -56.79 -71.53 5.88 12.62 V
5672.4 -62.21 -13 -49.21 -57.09 -68.02 7.32 13.13 V
7563.2 -60.02 -13 -47.02 -58.68 -63.18 8.38 11.54 V
4620.00 -62.65 -40 -22.65 -57.64 -68.90 6.45 12.70 H
6930.00 -60.06 -40 -20.06 -58.52 -63.46 8.40 11.80 H
B;_r-:dESO 9240.00 -55.85 -40 -15.85 -59.33 -58.20 9.65 12.00 H
Highest 4620.00 -62.12 -40 -22.12 -57.49 -68.37 6.45 12.70 V
6930.00 -59.36 -40 -19.36 -58.29 -62.76 8.40 11.80 \Y
9240.00 -56.57 -40 -16.57 -59.21 -58.92 9.65 12.00 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG250505H

EN-DC_13A_n2A/LTE 10MHz + NR 20MHz / QPSK (ANT1+2)

Frequency| ERP/EIRP| Limit Qvgr SPA SC. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3701.6 -61.87 -13 -48.87 -80.33 -68.63 5.82 12.58 H
5552.4 -60.38 -13 -47.38 -82.66 -66.10 7.28 13.00 H
NR n2 7403.2 -54.85 -13 -41.85 -81.91 -58.01 8.32 11.48 H
Lowest 3701.6 -62.03 -13 -49.03 -80.39 -68.79 5.82 12.58 \Y
5552.4 -59.47 -13 -46.47 -81.93 -65.19 7.28 13.00 V
7403.2 -55.15 -13 -42.15 -82.23 -58.31 8.32 11.48 V
1564 -65.63 -42.15 -23.48 -75.65 -68.88 4.00 9.40 H
2346 -63.39 -13 -50.39 -78.15 -66.96 4.88 10.60 H
B;';;g 3128 | -61.78 13 4878 | 7891 | 6671 | 552 12.60 H
Lowest 1564 -65.67 -42.15 -23.52 -75.77 -68.92 4.00 9.40 \Y
2346 -63.00 -13 -50.00 -77.76 -66.57 4.88 10.60 V
3128 -61.58 -13 -48.58 -78.75 -66.51 5.52 12.60 V
3741.6 -62.02 -13 -49.02 -80.60 -68.77 5.85 12.60 H
5612.4 -59.59 -13 -46.59 -81.98 -65.39 7.30 13.10 H
NR n2 7483.2 -55.16 -13 -42.16 -82.09 -58.31 8.35 11.50 H
Middle 3741.6 -61.66 -13 -48.66 -80.16 -68.41 5.85 12.60 \Y
5612.4 -59.90 -13 -46.90 -82.48 -65.70 7.30 13.10 V
7483.2 -55.18 -13 -42.18 -82.1 -58.33 8.35 11.50 V
1564 -65.89 -42.15 -23.74 -75.91 -69.14 4.00 9.40 H
2346 -63.55 -13 -50.55 -78.31 -67.12 4.88 10.60 H
LTE 3128 -61.55 -13 -48.55 -78.68 -66.48 5.52 12.60 H
?\Zzgll: 1564 -66.03 -42.15 -23.88 -76.13 -69.28 4.00 9.40 V
2346 -63.35 -13 -50.35 -78.11 -66.92 4.88 10.60 V
3128 -61.63 -13 -48.63 -78.80 -66.56 5.52 12.60 V
3781.6 -61.42 -13 -48.42 -80.13 -68.16 5.88 12.62 H
5672.4 -58.99 -13 -45.99 -82.30 -64.80 7.32 13.13 H
NR n2 7563.2 -55.13 -13 -42.13 -81.83 -58.29 8.38 11.54 H
Highest 3781.6 -61.75 -13 -48.75 -80.43 -68.49 5.88 12.62 V
5672.4 -59.28 -13 -46.28 -82.07 -65.09 7.32 13.13 V
7563.2 -54.93 -13 -41.93 -81.6 -58.09 8.38 11.54 V
1564 -65.83 -42.15 -23.68 -75.85 -69.08 4.00 9.40 H
2346 -63.15 -13 -50.15 -77.91 -66.72 4.88 10.60 H
B:!l_r-:dElS 3128 -61.48 -13 -48.48 -78.61 -66.41 5.52 12.60 H
Highest 1564 -65.79 -42.15 -23.64 -75.89 -69.04 4.00 9.40 V
2346 -63.35 -13 -50.35 -78.11 -66.92 4.88 10.60 V
3128 -61.65 -13 -48.65 -78.82 -66.58 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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n26 SA / NR 20MHz / QPSK(ANT1)

L Over SPA S.G. TX Cable [TX Antenna .
Frequency| ERP Limit . . ; Polarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1649.6 -61.25 -13 -48.25 -71.17 -64.48 3.98 9.36 H
2474.4 -62.28 -13 -49.28 -76.75 -65.83 4.85 10.55 H
Lowest 3299.2 -61.95 -13 -48.95 -78.45 -66.88 5.50 12.58 H
1649.6 -64.54 -13 -51.54 -74.20 -67.77 3.98 9.36 \
2474.4 -63.32 -13 -50.32 -77.76 -66.87 4.85 10.55 vV
3299.2 -62.23 -13 -49.23 -78.54 -67.16 5.50 12.58 vV
1654.6 -60.80 -13 -47.80 -70.73 -64.05 4.00 9.40 H
2481.9 -59.77 -13 -46.77 -74.25 -63.34 4.88 10.60 H
Middle 3309.2 -62.22 -13 -49.22 -78.55 -67.15 5.52 12.60 H
1654.6 -64.79 -13 -51.79 -74.32 -68.04 4.00 9.40 vV
2481.9 -63.14 -13 -50.14 -77.59 -66.71 4.88 10.60 \Y
3309.2 -62.29 -13 -49.29 -78.40 -67.22 5.52 12.60 \%
1659.6 -62.93 -13 -49.93 -72.87 -66.10 4.10 9.42 H
2489.4 -59.88 -13 -46.88 -74.32 -63.46 4.90 10.63 H
Highest 3319.2 -62.44 -13 -49.44 -78.77 -67.36 5.55 12.62 H
1659.6 -64.91 -13 -51.91 -74.45 -68.08 4.10 9.42 vV
2489.4 -62.87 -13 -49.87 -77.27 -66.45 4.90 10.63 \Y
3319.2 -62.42 -13 -49.42 -78.53 -67.34 5.55 12.62 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_30A n5A/LTE 10MHz + NR 20MHz / QPSK (ANT9+1)
Frequency| ERP/EIRP| Limit O_ve_r SPA SG. TX Cable |TX Ant_ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1649.6 -66.37 -13 -53.37 -76.29 -69.60 3.98 9.36 H
2474.4 -63.74 -13 -50.74 -78.21 -67.29 4.85 10.55 H
NR n5 3299.2 -65.03 -13 -52.03 -55.21 -69.96 5.50 12.58 H
Lowest 1649.6 -66.46 -13 -53.46 -76.12 -69.69 3.98 9.36 V
2474.4 -63.60 -13 -50.60 -78.04 -67.15 4.85 10.55 V
3299.2 -64.83 -13 -51.83 -54.82 -69.76 5.50 12.58 V
4620.00 -62.62 -40 -22.62 -57.61 -68.87 6.45 12.70 H
6930.00 -59.81 -40 -19.81 -58.27 -63.21 8.40 11.80 H
B;_r-:—dESO 9240.00 -55.77 -40 -15.77 -59.25 -58.12 9.65 12.00 H
Lowest 4620.00 -62.11 -40 -22.11 -57.48 -68.36 6.45 12.70 V
6930.00 -59.65 -40 -19.65 -58.58 -63.05 8.40 11.80 V
9240.00 -56.81 -40 -16.81 -59.45 -59.16 9.65 12.00 V
1654.6 -66.56 -13 -53.56 -76.49 -69.81 4.00 9.40 H
2481.9 -63.78 -13 -50.78 -78.26 -67.35 4.88 10.60 H
NR n5 3309.2 -65.18 -13 -52.18 -55.19 -70.11 5.52 12.60 H
Middle 1654.6 -66.86 -13 -53.86 -76.39 -70.11 4.00 9.40 V
2481.9 -63.49 -13 -50.49 -77.94 -67.06 4.88 10.60 V
3309.2 -65.38 -13 -52.38 -55.17 -70.31 5.52 12.60 V
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4620.00 -62.47 -40 -22.47 -57.46 -68.72 6.45 12.70 H
6930.00 -60.08 -40 -20.08 -58.54 -63.48 8.40 11.80 H
LTE 9240.00 -55.02 -40 -15.02 -58.50 -57.37 9.65 12.00 H
?\;Iai:;lseo 4620.00 -62.10 -40 -22.10 -57.47 -68.35 6.45 12.70 V
6930.00 -59.53 -40 -19.53 -58.46 -62.93 8.40 11.80 V
9240.00 -56.68 -40 -16.68 -59.32 -59.03 9.65 12.00 V
1659.6 -66.16 -13 -53.16 -76.10 -69.33 4.10 9.42 H
2489.4 -63.58 -13 -50.58 -78.02 -67.16 4.90 10.63 H
NR n5 3319.2 -65.13 -13 -52.13 -55.13 -70.05 5.55 12.62 H
Highest 1659.6 -66.69 -13 -53.69 -76.23 -69.86 4.10 9.42 \Y
2489.4 -63.44 -13 -50.44 -77.84 -67.02 4.90 10.63 V
3319.2 -65.45 -13 -52.45 -55.23 -70.37 5.55 12.62 V
4620.00 -62.59 -40 -22.59 -57.58 -68.84 6.45 12.70 H
6930.00 -60.01 -40 -20.01 -58.47 -63.41 8.40 11.80 H
B;_IEBO 9240.00 | -55.44 40 1544 | 5892 | 5779 | 9.65 12.00 H
Highest 4620.00 -61.91 -40 -21.91 -57.28 -68.16 6.45 12.70 V
6930.00 -59.62 -40 -19.62 -58.55 -63.02 8.40 11.80 V
9240.00 -56.04 -40 -16.04 -58.68 -58.39 9.65 12.00 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n66 SA /NR 40MHz / QPSK(ANT1)
Frequency| EIRP Limit O_ve_r SPA S.G. TX Cable TX Ant.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3423.2 -62.81 -13 -49.81 -79.44 -69.69 5.60 12.48 H
5134.8 -58.94 -13 -45.94 -80.82 -64.62 7.10 12.78 H
6846.4 -57.49 -13 -44.49 -82.69 -60.88 8.38 11.77 H
Lowest 3423.2 -62.63 -13 -49.63 -79.32 -69.51 5.60 12.48 V
5134.8 -55.98 -13 -42.98 -78.08 -61.66 7.10 12.78 V
6846.4 -57.15 -13 -44.15 -82.85 -60.54 8.38 11.77 \%
3453.2 -62.59 -13 -49.59 -79.36 -69.44 5.65 12.50 H
5179.8 -59.00 -13 -46.00 -80.79 -64.67 7.13 12.80 H
il 6906.4 -57.03 -13 -44.03 -82.58 -60.43 8.40 11.80 H
Middle 3453.2 -62.38 -13 -49.38 -79.19 -69.23 5.65 12.50 V
5178 -53.78 -13 -40.78 -75.86 -59.45 7.13 12.80 V
6906.4 -56.51 -13 -43.51 -82.54 -59.91 8.40 11.80 vV
3483.2 -62.06 -13 -49.06 -79.10 -68.90 5.68 12.52 H
5224.8 -56.89 -13 -43.89 -78.59 -62.56 7.15 12.82 H
) 6966.4 -56.78 -13 -43.78 -82.81 -60.21 8.42 11.85 H
Highest 3483.2 -62.11 -13 -49.11 -79.14 -68.95 5.68 12.52 V
5224.8 -54.05 -13 -41.05 -75.92 -59.72 7.15 12.82 \%
6966.4 -56.19 -13 -43.19 -82.68 -59.62 8.42 11.85 vV
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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EN-DC_30A_n66A /LTE 10MHz + NR 20MHz / QPSK (ANT9+1)

Frequency| EIRP Limit Qvgr SPA S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3423.2 -64.58 -13 -51.58 -54.84 -71.46 5.60 12.48 H
5134.8 -63.59 -13 -50.59 -58.33 -69.27 7.10 12.78 H
NR n66 6846.4 -60.70 -13 -47.70 -58.51 -64.09 8.38 11.77 H
Lowest 3423.2 -64.58 -13 -51.58 -54.9 -71.46 5.60 12.48 \Y
5134.8 -63.20 -13 -50.20 -58.16 -68.88 7.10 12.78 V
6846.4 -60.05 -13 -47.05 -58.36 -63.44 8.38 11.77 V
4620.00 -62.31 -40 -22.31 -57.30 -68.56 6.45 12.70 H
6930.00 -59.61 -40 -19.61 -58.07 -63.01 8.40 11.80 H
B;_IEBO 9240.00 | -55.79 40 1579 | 5927 | 5814 | 9.65 12.00 H
Lowest 4620.00 -61.97 -40 -21.97 -57.34 -68.22 6.45 12.70 \Y
6930.00 -59.24 -40 -19.24 -58.17 -62.64 8.40 11.80 V
9240.00 -56.30 -40 -16.30 -58.94 -58.65 9.65 12.00 V
3453.2 -64.55 -13 -51.55 -54.94 -71.40 5.65 12.50 H
5179.8 -63.86 -13 -50.86 -58.43 -69.53 7.13 12.80 H
NR n66 6906.4 -59.92 -13 -46.92 -58.12 -63.32 8.40 11.80 H
Middle 3453.2 -64.65 -13 -51.65 -55.08 -71.50 5.65 12.50 \Y
5179.8 -63.06 -13 -50.06 -57.92 -68.73 7.13 12.80 V
6906.4 -59.33 -13 -46.33 -58.01 -62.73 8.40 11.80 V
4620.00 -62.55 -40 -22.55 -57.54 -68.80 6.45 12.70 H
6930.00 -59.88 -40 -19.88 -58.34 -63.28 8.40 11.80 H
LTE 9240.00 -55.76 -40 -15.76 -59.24 -58.11 9.65 12.00 H
?\Zzgf: 4620.00 -61.71 -40 -21.71 -57.08 -67.96 6.45 12.70 V
6930.00 -59.33 -40 -19.33 -58.26 -62.73 8.40 11.80 V
9240.00 -56.51 -40 -16.51 -59.15 -58.86 9.65 12.00 V
3483.2 -64.42 -13 -51.42 -55.07 -71.26 5.68 12.52 H
5224.8 -63.78 -13 -50.78 -58.18 -69.45 7.15 12.82 H
NR n66 6966.4 -59.55 -13 -46.55 -58.26 -62.98 8.42 11.85 H
Highest 3483.2 -64.53 -13 -51.53 -55.17 -71.37 5.68 12.52 V
5224.8 -63.47 -13 -50.47 -58.04 -69.14 7.15 12.82 V
6966.4 -59.25 -13 -46.25 -58.42 -62.68 8.42 11.85 V
4620.00 -62.42 -40 -22.42 -57.41 -68.67 6.45 12.70 H
6930.00 -59.58 -40 -19.58 -58.04 -62.98 8.40 11.80 H
B;_r-:dEBO 9240.00 -55.72 -40 -15.72 -59.20 -58.07 9.65 12.00 H
Highest 4620.00 -61.64 -40 -21.64 -57.01 -67.89 6.45 12.70 V
6930.00 -59.38 -40 -19.38 -58.31 -62.78 8.40 11.80 \Y
9240.00 -56.49 -40 -16.49 -59.13 -58.84 9.65 12.00 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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EN-DC_13A_n66A /LTE 10MHz + NR 20MHz / QPSK (ANT1+2)

Frequency| ERP/EIRP| Limit Qvgr SPA S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3423.2 -62.51 -13 -49.51 -79.14 -69.39 5.60 12.48 H
5134.8 -60.79 -13 -47.79 -82.67 -66.47 7.10 12.78 H
NR n66 6846.4 -57.66 -13 -44.66 -82.86 -61.05 8.38 11.77 H
Lowest 3423.2 -62.31 -13 -49.31 -79 -69.19 5.60 12.48 \Y
5134.8 -60.40 -13 -47.40 -82.5 -66.08 7.10 12.78 V
6846.4 -56.97 -13 -43.97 -82.67 -60.36 8.38 11.77 V
1564 -66.03 -42.15 -23.88 -76.05 -69.28 4.00 9.40 H
2346 -63.18 -13 -50.18 -77.94 -66.75 4.88 10.60 H
B;';;g 3128 | -61.69 13 4869 | 7882 | -66.62 | 552 12.60 H
Lowest 1564 -66.46 -42.15 -24.31 -76.56 -69.71 4.00 9.40 \Y
2346 -63.42 -13 -50.42 -78.18 -66.99 4.88 10.60 V
3128 -61.31 -13 -48.31 -78.48 -66.24 5.52 12.60 V
3453.2 -62.06 -13 -49.06 -78.83 -68.91 5.65 12.50 H
5179.8 -61.11 -13 -48.11 -82.90 -66.78 7.13 12.80 H
NR n66 6906.4 -57.08 -13 -44.08 -82.63 -60.48 8.40 11.80 H
Middle 3453.2 -62.34 -13 -49.34 -79.15 -69.19 5.65 12.50 \Y
5179.8 -60.82 -13 -47.82 -82.9 -66.49 7.13 12.80 V
6906.4 -56.06 -13 -43.06 -82.09 -59.46 8.40 11.80 V
1564 -66.19 -42.15 -24.04 -76.21 -69.44 4.00 9.40 H
2346 -63.78 -13 -50.78 -78.54 -67.35 4.88 10.60 H
LTE 3128 -61.24 -13 -48.24 -78.37 -66.17 5.52 12.60 H
?\;Iiizglles 1564 -66.18 -42.15 -24.03 -76.28 -69.43 4.00 9.40 V
2346 -63.44 -13 -50.44 -78.20 -67.01 4.88 10.60 V
3128 -61.56 -13 -48.56 -78.73 -66.49 5.52 12.60 V
3483.2 -62.28 -13 -49.28 -79.32 -69.12 5.68 12.52 H
5224.8 -61.17 -13 -48.17 -82.87 -66.84 7.15 12.82 H
NR n66 6966.4 -56.40 -13 -43.40 -82.43 -59.83 8.42 11.85 H
Highest 3483.2 -62.29 -13 -49.29 -79.32 -69.13 5.68 12.52 V
5224.8 -60.99 -13 -47.99 -82.86 -66.66 7.15 12.82 V
6966.4 -55.81 -13 -42.81 -82.3 -59.24 8.42 11.85 V
1564 -66.33 -42.15 -24.18 -76.35 -69.58 4.00 9.40 H
2346 -63.67 -13 -50.67 -78.43 -67.24 4.88 10.60 H
B;_r-:dElS 3128 -61.73 -13 -48.73 -78.86 -66.66 5.52 12.60 H
Highest 1564 -66.21 -42.15 -24.06 -76.31 -69.46 4.00 9.40 V
2346 -63.57 -13 -50.57 -78.33 -67.14 4.88 10.60 V
3128 -61.34 -13 -48.34 -78.51 -66.27 5.52 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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n70 SA/NR 15MHz / QPSK(ANT2)

Frequency| ERP Limit Qvgr SP/?\ S.C. TX Cable [TX Ant.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3390.8 -62.33 -13 -49.33 -78.68 -69.21 5.60 12.48 H
5086.2 -61.35 -13 -48.35 -83.31 -67.03 7.10 12.78 H
Lowest 6781.6 -57.91 -13 -44.91 -82.75 -61.30 8.38 11.77 H
3390.8 -62.42 -13 -49.42 -78.89 -69.30 5.60 12.48 \
5086.2 -61.29 -13 -48.29 -83.41 -66.97 7.10 12.78 V
6781.6 -57.79 -13 -44.79 -83.17 -61.18 8.38 11.77 V
3395.8 -62.74 -13 -49.74 -79.09 -69.59 5.65 12.50 H
5093.7 -61.39 -13 -48.39 -83.31 -67.06 7.13 12.80 H
Middle 6791.6 -58.23 -13 -45.23 -83.08 -61.63 8.40 11.80 H
3395.8 -62.42 -13 -49.42 -78.89 -69.27 5.65 12.50 Vv
5093.7 -61.11 -13 -48.11 -83.21 -66.78 7.13 12.80 V
6791.6 -57.63 -13 -44.63 -83 -61.03 8.40 11.80 V
3400.8 -62.46 -13 -49.46 -78.81 -69.30 5.68 12.52 H
5101.2 -61.27 -13 -48.27 -83.20 -66.94 7.15 12.82 H
Highest 6801.6 -58.02 -13 -45.02 -82.86 -61.45 8.42 11.85 H
3400.8 -62.68 -13 -49.68 -79.15 -69.52 5.68 12.52 Vv
5101.2 -61.05 -13 -48.05 -83.16 -66.72 7.15 12.82 V
6801.6 -57.51 -13 -44.51 -82.87 -60.94 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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